

Test Report SL52325320927901TX Date:October 07,2023 Page 1 of 4

HUZHOU MAI HONG TEXTILE CO., LTD HONGQIAO TOWN INDUSTRIAL PARK, CHANGXING COUNTY, HUZHOU CITY, ZHEJIANG PROVINCE

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description (A)MH-0918A OUTDOOR FABRIC

SGS Internal Ref.No. NBPL2309002432

Sample Color (A)white

Composition (A)100% OLEFIN

Manufacturer HUZHOU MAI HONG TEXTILE CO., LTD

Material & Mark 100% OLEFIN

Proposed Care Instruction:

Sample Receiving Date Sep 26, 2023

Testing Period Sep 26, 2023 - Oct 07, 2023

Test Result(s) Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed Selected test(s) as requested by applicant



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@gs.com



Test Report

SL52325320927901TX

Date:October 07,2023 Page 2 of 4

Conclusion Α Remark

Seam Slippage **PASS Tearing Strength** See Results Tensile Strength **PASS**

Remark(s): PASS=Meet General Requirement

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Alice Wang (Authorized Signatory)





Test Report

SL52325320927901TX

Date:October 07,2023 Page 3 of 4

Test Result

Seam Slippage

(ASTM D1683/D1683M-22; Procedure A.)

Seam Slippage At 1/4 inch	<u>Unit</u>	Α	Requirement
Warp // Seam	lbf	47.0	Min.25lbf
Weft // Seam	lbf	65.6(S.T.B.)#	Min.25lbf

Remark:

S.T.B. = Sewing Thread Break #: Before 1/4 inch opening

Tearing Strength

(ASTM D2261-13)

As Received

-	Unit	Α	Requirement
Warp/Length Yarns Torn	lbf	45.2	-
Weft/Width Yarns Torn	lbf	59.7	-

Tensile Strength

(ASTM D5034-21; Grab method)

As Received

-	Unit	Α	Requirement
Warp/Length	lbf	256.0	Min.50lbf
Weft/Width	lbf	200.0	Min.50lbf



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@gs.com



Test Report

SL52325320927901TX

Date:October 07,2023 Page 4 of 4



The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

End of Report





Verification: check.sgsonline.com.cn



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@gs.com